
R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

Rev. date (05.2010)

serval
Exploded views / Part lists



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

2

           Serval

Contents

Seat and back........................................................................ 3

Frame...................................................................................... 6

Accessories............................................................................ 9



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

3

           Serval

Scale:

Title:

Product: Weight:

Material:

Part of:
SRA

Drawing no.:

Seat and back

12.02.2009
1:5

T:\TEGN\Explode\TIGER

Tol: DS/ISO 2768-m

2660g

Format:

Custom

Printed: 01-07-2009

Mail: r82@r82.dk

Sign.:

App.:SERVAL

Date:

Surface:

Date:

Parallelvej 3
8751 Gedved
Til:   79 68 58 88
Fax: 75 66 51 92

79270



























































 







































 



















































 



Seat and back



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

4

           Serval

Position No. Description Quantity Unit of Measure Ean code

2* 3502760 Handle 28mm, M10*141mm thread PIECES 1 5707292363121

3502770 Handle 28mm, M10*155mm thread PIECES 1 5707292363138

3 1607500 Lock nut 10 mm PIECES 1 5707292141385

4* 70108 Footplate size 1 PIECES 1 5707292101419

70117 Footplate size 2 PIECES 1 5707292101501

5 0506520 Rivet 8*20 Alu PIECES 2 5707292137395

6* 70107 Heel support, size 1 PIECES 1 5707292101402

70116 Heel support, size 2 PIECES 1 5707292101495

7 6108174 Lock pin PIECES 2 5707292185563

8 0310122 Compression spring 0,9*8U PIECES 4 5707292135544

9 6108176 Mounting f.release handle PIECES 2 5707292185570

10 3501850 Black PVC cap 5,5*24MM PIECES 2 5707292146779

11 1358000 Distance part 16*1,25 PIECES 1 5707292141033

12 1145040 Lock washer 4MM, stainless PIECES 2 5707292140562

13 6108178 Pin Ø6*58 PIECES 1 5707292185587

14* 70852 Adjust.seat, size 1 PIECES 1 5707292103239

70850 Adjust.seat, size 2 PIECES 1 5707292103215

15* 70851 Solid seat size 1 PIECES 1 5707292103222

70849 Solid seat size 2 PIECES 1 5707292103208

16 6109002 Screw M8 PIECES 2 5707292466754

17* 70184 Mounting f.footsupport, right PIECES 1 5707292101747

70877 Fitting for footrest size 2 PIECES 1 5707292103482

18* 70853 Seat extension size 1 PIECES 1 5707292103246

70854 Seat extension size 2 PIECES 1 5707292103253

19* 5550070 Release strap for footsupport PIECES 1 5707292178381

5550060 Release strap for footsupport PIECES 1 5707292178374

20 6108222 Springhouse PIECES 2 5707292185747

21 6108172 Lock pin PIECES 2 5707292185556

22* 5550010 Release band for back size 1 PIECES 1 5707292358936

5550020 Release band for back size 2 PIECES 1 5707292358950

23 0611600 Insex screw counters 6*12 PIECES 4 5707292138705

24 80572 Mounting 40*3*85 PIECES 2 5707292111227

25 82408 Underlaying plate, PVC armrest PIECES 2 5707292124043

26 72134 Mounting for armrest PIECES 2 5707292105899

27 0611000 Insex screw counters 6*20 PIECES 4 5707292138682

28* 4913035 30mm black PS14 with glue hook METER 0,94 5707292469755

4913035 30mm black PS14 with glue hook METER 0,4 5707292469755

29* 0645625 Button head screw 6*25 PIECES 2 5707292139313

0645600 Button head screw 6*16 BLACK PIECES 2 5707292139290

30 0610800 Insex unders.M6*8,ZN/FE&black PIECES 4 5707292138675

31* 70846 Side plate, size 1 PIECES 1 5707292103178

70845 Side plate, size 2 PIECES 1 5707292103161

32 0645600 Button head screw 6*16 black PIECES 2 5707292139290

33 0506506 Rivet TAS D 68 BS 5,0x10,9 PIECES 4 5707292395795

34 1606500 Lock nut 6 MM PIECES 3 5707292141361

36* 70834-54 Seat frame, welded, size 1 PIECES 1 5707292381255

70835-54 Seat frame, welded, size 2 PIECES 1 5707292381491

37 0506519 Stainless blind rivet 4*12 PIECES 2 5707292137388

39 1940010 Plastite 60, 2,9*6,5 PIECES 6 5707292142573



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

5

           Serval

40 0645635 Button head screw 6*35 black PIECES 2 5707292139337

41 70848 Pin for back reclining PIECES 2 5707292103192

42 0310100 Pressure spring  0,9*8*23*10,5V PIECES 2 5707292135513

44* 70091 Back size 1 PIECES 1 5707292358929

70092 Back size 2 PIECES 1 5707292358912

45 70847 Bush for back PIECES 2 5707292103185

46 70899 Mounting for left foot support PIECES 1 5707292103673

47 0631860 Insex 5*10, FZB PIECES 2 5707292139191

48 1606300 Lock nut 5 MM PIECES 4 5707292141354

49 70832-54 Left back tilt, welded PIECES 1 5707292381248

50 0442060 Fixlock 20MM, black w/hole PIECES 2 5707292136374

51 70831-54 Right back tilt, welded PIECES 1 5707292381231

52 1761200 Versus nut 12*1, fine threaded PIECES 2 5707292141545

53* 5550050 Girtband f.foot support PIECES 1 5707292178367

5550095 Girtband f.foot support, size 2 PIECES 1 5707292178404

54* 70843 Side plade, size 1 PIECES 1 5707292103147

70844 Side plade, size 2 PIECES 1 5707292103154

55* 70030 Cover plate, size 1 PIECES 1 5707292358134

70031 Cover plate, size 2 PIECES 1 5707292358141

56 0658010 Button head M5 X 10, stainless PIECES 4 5707292139375

57 1760005 Compensating nut 8MM PIECES 2 5707292141491

59 1130600 Stainless washer 6MM PIECES 2 5707292140517

60* 0581015 R82 Bag, black, size 1 PIECES 1 5707292137692

0581020 R82 Bag, black, size 2 PIECES 1 5707292137708

61* 87451-115 Cover for backrest ext., size 1, blue PIECES 1 5707292385925

87451-215 Cover for backrest ext., size 2, blue PIECES 1 5707292385932

62* 87473-115 Cover for Serval size 1, blue PIECES 1 5707292385901

87473-215 Cover for Serval size 2, blue PIECES 1 5707292385918

63* 87456-115 Cover for seat side size 1, blue PIECES 1 5707292386021

87456-215 Cover for seat side size 2, blue PIECES 1 5707292386052

64 1101950 Washer ø6,1-16*1 MM, FZB PIECES 2 5707292140210

65* 87456-115 Cover for seat side size 1, blue PIECES 1 5707292386021

87456-215 Cover for seat side size 2, blue PIECES 1 5707292386052

66 0310508 Torsion bar stainless, right PIECES 1 5707292135759

69 0310510 Torsion bar stainless, left PIECES 1 5707292135766

70 0658020 Button head M5 x 20, stainless PIECES 4 5707292139405

71 70808 Bracket for snap lock PIECES 2 5707292102850

72 70842 Handle for lock PIECES 1 5707292103130

73 75306 Snap lock R82 25 PIECES 4 5707292437624

74 70930 Lock handle PIECES 1 5707292376893

75 0310516 Twist spring for lock handle PIECES 1 5707292375896

76 1605000 Stainless nut M6 PIECES 4 5707292141316

77 3503001 R82 handle M8*15MM screw PIECES 1 5707292413925

78* 0506513 Stainless blind rivet Ø4, 8*12 PIECES 4 5707292137326

0506506 Rivet TAS D 68 BS 5,0x10,9 PIECES 4 5707292395795

90 1103000 Fazet washer 6MM PIECES 4 5707292140289

104 1125618 Screen washer FZ6*18*3MM PIECES 2 5707292140494

* Choose size



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

6

           Serval

13
6

79

81
78

78
86

78

78

85 9190

92
9012

5
12
6

12
7

12
9

12
8

78

87

34 90 34 90 88

90
90

34
90

84

99

15
7

10
0

12
11
4

93
94

95

16
1

10
8

10
7

10
9

11
3

11
2

12
210

2
11
1

11
8

64

11
9

12
0

10
5 90 34 13
8

90
3412
1

90
10
3

90
10
6

15
6

13
8

35 90

96
97

13
7

9815
5

64

10
3

64

11
7

13
2

9034

16
4

90 13
0

64

90 34

11
0

12
3 11

5 12
4

12
1

11
6

34
90

14
7

13
5

12
1

A
irw

he
el

on
ly

14
6

13
9

16
2

13
3

15
9

15
8

16
3

16
5

18
8

18
9

23
1

34

C
re

at
ed

 b
y

C
re

at
ed

 d
at

e
R
ev

is
io

n 
da

te

R
ev

is
io

n 
by

R
ev

is
io

n

10
-0

6-
08

pn

17
-0

8-
20

11

PE
R

A
+

45
 7

9 
68

 5
8 

88
+

45
 7

5 
66

 5
1 

92
R
82

@
R
82

.d
k

w
w

w
.R

82
.c

om

79
29
0

Ti
tle S
er
va
l

It
em

 n
o

A

Pr
oj

ec
t

 

C
:\

EP
D

M
\T

EG
N

\E
xp

lo
de

\T
IG

ER
\7

92
90

Pa
ra

lle
lv

ej
 3

D
K
-8

75
1 

G
ed

ve
d

Te
l:

Fa
x:

E-
m

ai
l:

W
eb

:

A

Frame



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

7

           Serval

Position No. Description Quantity Unit of Measure Ean code

12 1145040 Lock washer 4MM, stainless PIECES 2 5707292140562

34 1606500 Lock nut 6 MM PIECES 14 5707292141361

35 1780500 Top nut M6, FZB, lock PIECES 1 5707292475688

64 1101950 Washer ø6,1-16*1 MM, FZB PIECES 8 5707292140210

78 0506508 Rivet 5*14, stainless PIECES 10 5707292359476

79* 70302 Hand bar, size 1 PIECES 1 5707292483348

70209 Hand bar, size 2 PIECES 1 5707292483331

81 0553090 Locking joint Ø20MM PIECES 2 5707292482235

84 70905 Lock fitting, right PIECES 1 5707292103710

85 70904 Lock fitting, left PIECES 1 5707292103703

86 70206-54 Tube for handbrace, Painted PIECES 2 5707292483232

87 1357000 Distance piece black 6*20*6,4MM PIECES 2 5707292141019

88 70751-54 Z-mounting PIECES 2 5707292381330

90 1103000 Fazet washer 6MM PIECES 29 5707292140289

91 0645640 Button head M6*40 ZN/black PIECES 2 5707292139344

92 0645645 Button head M6*45 ZN/black PIECES 2 5707292139351

93 2704300 Black hub cap for wheel PIECES 2 5707292144515

94 1902380 Steel set screw 12*80MM PIECES 2 5707292142030

95* 3009502 250*50 Air wheel PIECES 2 5707292483379

3009503 250*50 Solid wheel PIECES 2 5707292483386

96 70938-54 Mounting for locking seat tilt PIECES 1 5707292396570

97 3502115 Tighning handle M6X15MM PIECES 1 5707292146854

98 0602437 Insex M6*37 12.9 zinkflage PIECES 1 5707292476203

99* 70890 Bar for foot brace size 1 PIECES 1 5707292103581

70891 Bar for foot brake size 2 PIECES 1 5707292103598

100 2522005 Coating for foot brake, right PIECES 2 5707292144447

102 1602800 Steel nut 5MM, FZB PIECES 1 5707292141262

103 0611000 Insex screw counters. 6*20 PIECES 4 5707292138682

105* 70919-54 Back frame, welded, size 1 PIECES 1 5707292381279

70927-54 Back frame, welded, size 2 PIECES 1 5707292381460

106 0645635 Button head screw 6*35 black PIECES 2 5707292139337

107 0662500 Button head screw 8*25 stainless PIECES 2 5707292139580

108 70892 Brake block PIECES 2 5707292103604

109 1105080 Stainless washer 8MM PIECES 2 5707292140364

110 70914 Spring knop PIECES 2 5707292103802

111 0658010 Button head M5 X 10, stainless PIECES 1 5707292139375

112 70895 Brake excentric PIECES 2 5707292103635

113 70893 Distance bush for excentric PIECES 2 5707292103611

114 70885 Pull arm PIECES 1 5707292103550

115 70912 Release arm PIECES 2 5707292103789

116* 70213-54 Frame, coated, size 1 PIECES 1 5707292483300

70214-54 Frame, coated, size 2 PIECES 1 5707292483324

117 70782-54 U-fitting PIECES 2 5707292527318

118 0310220 Tension spring O1,2*10*50MM PIECES 2 5707292135735

119 0310161 Tension spring O2,5*13*80MM*20 PIECES 1 5707292135698

120 70829 Arm for spring, welded PIECES 1 5707292103048

121 0612600 Insex screw counters M6*30 PIECES 3 5707292138729

122 70894 Distance bush for wheel PIECES 2 5707292103628

123 0310515 Double spring f.lock PIECES 2 5707292135803



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

8

           Serval

124 70915 Spring knop PIECES 2 5707292103819

125 0683250 Insex M3*8 PIECES 1 5707292139672

126 6108340 Washer for release button PIECES 1 5707292185877

127 82557 Release house PIECES 1 5707292124746

128 82559 Release button PIECES 1 5707292124760

129 0308710 RF. spring 0.5*8*10MM*4V PIECES 1 5707292135483

130 70937 Rack for seat recline PIECES 1 5707292396525

132 70800 Seat control PIECES 2 5707292102782

133 70780-54 Seat tilt, welded, size 1 PIECES 1 5707292381286

135 0631960 Button head screw 6*6 black PIECES 1 5707292139214

136 2500555 Cover f.hand bar Ø20 - 280MM PIECES 2 5707292483522

137 0380182 Locking house, complete M10*1 PIECES 1 5707292357953

138 1310533 Covering stopper, black O6,4MM PIECES 8 5707292374691

139 1310528 Covering stud, black 13MM PIECES 8 5707292470348

146 0603522 Insex CH M5*22 RF PIECES 2 5707292490988

147 1606300 Lock nut 5 MM PIECES 2 5707292141354

155 0588014 Rustl.tightening spring 3*14 PIECES 1 5707292137753

156 2703000 Oval ferrule FO 30*15 black PIECES 2 5707292144492

157 70777-54 Axel welded, size 1 PIECES 1 5707292381347

158* 5009501 190*50 Air wheel, right PIECES 1 5707292483409

5009503 190*50 Solid wheel, right PIECES 1 5707292483423

159* 5009500 190*50 Air wheel, left PIECES 1 5707292483393

5009502 190*50 Solid wheel, left PIECES 1 5707292483416

161 1103500 Fazet washer 12MM PIECES 2 5707292140326

162 0612500 Insex screw counters. 6*25 PIECES 1 5707292138712

163 1125618 Screen washer FZ6*18*3MM PIECES 1 5707292140494

165 0602187 Insex M6*6, FZB PIECES 2 5707292527325

188 508911610 T-frame x:panda, serval mounting PIECES 1 5707292484222

189 70208-54 Seat tilt painted, size 2 PIECES 1 5707292483263

231 0611600 Insex screw counters. 6*12 PIECES 4 5707292138705

* Choose size



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

9

           Serval

20
0

20
6

19
8

19
7

20
2

20
1

19
4

19
6

19
5

20
1

20
2

20
7

21
419
7

19
9

17
7

17
6

21
6

17
8

17
9

21
5

20
4

22
0

20
3

19
2

19
3

20
5

20
3

22
0

19
0

17
3

14
6

17
1

20
2
20
7

20
8

21
3

21
1
21
2

20
9

21
0

24
0

24
1

24
2

17
4

17
5

25
0

23
0

18
0

18
1

18
7

18
2

18
5

18
4

18
3

18
6

19
1

17
2

18
8

C
re

at
ed

 b
y

C
re

at
ed

 d
at

e
R
ev

is
io

n 
da

te

R
ev

is
io

n 
by

R
ev

is
io

n

05
.0

8.
20

08

PE
R

24
-0

6-
20

14

fj
a

B
+

45
 7

9 
68

 5
8 

88
+

45
 7

5 
66

 5
1 

92
R
82

@
R
82

.d
k

w
w

w
.R

82
.c

om

79
29

2
Ti

tle S
er

va
l  

A
cc

es
so

rie
s

It
em

 n
o

A
01

Pr
oj

ec
t

C
:\

EP
D

M
\T

EG
N

\E
xp

lo
de

\T
IG

ER
\7

92
92

Pa
ra

lle
lv

ej
 3

D
K
-8

75
1 

G
ed

ve
d

Te
l:

Fa
x:

E-
m

ai
l:

W
eb

:

B

Accessories



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

10

           Serval

Position No. Description Quantity Unit of Measure Ean code

146 0641200 Button head screw 6*12 PIECES 4 5707292139252

157 4916000 30MM.black velcro,APLIX 800LOOP METER 0,3 5707292151896

171 70230 Holder for pommel PIECES 1 5707292101860

172 83111-160 Swing-away side support PIECES 1 5707292437099

173 3470601 R82 handle M6*35MM screw PIECES 1 5707292413918

174 70235 Angle mounting for pommel PIECES 1 5707292101877

175 1811275 Cutting screw 4*30MM PIECES 2 5707292141743

176* 6175111 Pommel size 1, black PUR PIECES 1 5707292189103

6175112 Pommel size 2, black PUR PIECES 5707292189110

177* 89120-115 Cover for pommel, blue, size 1 PIECES 1 5707292386069

89120-116 Cover for pommel, blue, size 2 PIECES 5707292386069

178* 70837 Brace, size 1 PIECES 1 5707292103086

70836 Brace, size 2 PIECES 5707292103079

179* 2500630 Rubber 15*5*47CM, black, size 1 PIECES 1 5707292143808

2500633 Rubber 15*5*47CM, black, size 2 PIECES 5707292143815

180 70861 Holder for tray PIECES 2 5707292103321

181 3652501 R82 handle M6*16MM screw PIECES 2 5707292413963

182 70866 Pipe ø16*1,5 PIECES 2 5707292103376

183 70255 Mounting for table PIECES 2 5707292101976

184 0700072 Stop screw M6*12 MM PIECES 2 5707292139825

185 0621200 Insex screw 6*12MM PIECES 4 5707292138958

186 70864 Table top, size 1 PIECES 1 5707292103352

187 2501600 Ferrule D15*1,0 black PIECES 4 5707292143969

190* 87445-115 Head support cushion, size 1 PIECES 5707292385840

87445-215 Head support cushion, size 2 PIECES 5707292385857

191* 87446-115 Cover for head support cushion, size 1 PIECES 1 5707292385864

87446-215 Cover for head support cushion, size 2 PIECES 1 5707292385871

192* 87477-1 Side cushion, 3 cm, size 1 PIECES 1 5707292254078

87477-12 Side cushion, 2 cm, size 1 PIECES 1 5707292254085

193* 87477-2 Side cushion, 3 cm, size 2 PIECES 1 5707292254092

87477-22 Side cushion, 2 cm, size 2 PIECES 1 5707292254108

194 1102900 Fazet washer 5 MM PIECES 10 5707292140272

195 0506514 Stainless ferrule Ø5*18MM PIECES 2 5707292137333

196 70287 Cover for hood PIECES 2 5707292102171

197 70277 Arm for folding top PIECES 4 5707292102119

198* 70871 Fitting 3 for folding top, size 1 PIECES 1 5707292103420

70874 Fitting 3 for folding top, size 2 PIECES 5707292103451

199* 70870 Fitting 1 for folding top, size 1 PIECES 1 5707292103413

70873 Fitting 1 for folding top, size 2 PIECES 5707292103444

200* 5026991 Cover for folding top, blue, size 1 PIECES 1 5707292157188

5026993 Cover for folding top, blue, size 2 PIECES 5707292157201

201 0506519 Stainless blind rivet 4*12 PIECES 4 5707292137388

202 1102800 Fazet washer 4MM PIECES 18 5707292140265

203 0650800 Button head screw 8*16 black PIECES 2 5707292139368

204 70280 Mounting for hood, right PIECES 1 5707292102133

205 70281 Mounting for hood, left PIECES 1 5707292102140

206* 70869 Fitting 2 for folding top, size 1 PIECES 1 5707292103406

70872 Fitting 2 for folding top, size 2 PIECES 5707292103437

207 0506518 Stainless blind rivet 4*16 PIECES 2 5707292137371



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	 DK8072450002003501

11

           Serval

208 1606300 Lock nut 5 MM PIECES 2 5707292141354

209 1760005 Compensation nut 8MM PIECES 2 5707292141491

210 0450681 Plast washer for bar, flat PIECES 2 5707292136480

211 0450693 Plast washer for bar, round PIECES 2 5707292136497

212 0310155 Spring 1*7*15mm*8,5v PIECES 2 5707292135674

213 70875 Mounting for folding top PIECES 2 5707292103468

214 0640930 Button head M5*30 FZB PIECES 2 5707292139221

215 0506509 Stainless rivet 4*7 MM PIECES 2 5707292472441

216 71130-60 Black bush PIECES 2 5707292223586

220 1102000 Planing washer 8MM PIECES 2 5707292140227

230 84082 Shopping net PIECES 1 5707292126511

240 1631060 Stainless lock nut 6MM PIECES 8 5707292141446

241 82872 Belt fitting PIECES 4 5707292373397

242 0659580 Button head screw 6*30 MM PIECES 8 5707292139481

* Choose size


	Seat and back
	Frame
	Accessories

